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CERTIFICADO DE CALIDAD/
MILL TEST

No./ Document number
477962

Fecha de Emision/ Date of issue
(DMA) 30/05/2008

477962

Cédigo cliente/ Customer ID
501269

Pedido No./ Sales order Orden de compra/ Purchase order
95446 4127

Cliente/ Customer

PLESA CIA
AV. VALLE DE LAS ALAMEDAS # 66-OCOL. SAN FRANCISCO CHILPAN
TULTITLAN,MX MEX 54940

Remision/ Delivery
477962

Medio de Transporte/ Means of transportation
Triple eje con susp.

Descripcion de mercaderias/ Goods description
ROLLO FRIO RECOCIDO

Datos Generales / General Data
1176132AH
770015257
12838.85
LILL .
in LS/UL 36.77
L Real/Actual 36.18 = e : L- -----
LILL 906 ! B
mm LS/UL 934 [
- Real/Actual 919 by iipan I *
LI/LL N/A !
m LS/UL NIA - jo
Real/Actual 0~ T b
LI/LL N/A
LS/UL N/A
Real/Actual 0
oz/ft2 RS LIV IR X T
g/m2
SAE J403
Calidad del Acero / Steel Quality
1176132AH
220015257
30.00
60.00
37.00
~Supercial treatment, Ulled, Stencied,eic 2. LE. Limite elastica 7 YP. Yield Point T RT Resistencia a la (ension T Tensile Streng

4 RB: Rockwell B

5. LI/LL Limite Inferior / Lower Limit

6. LSMAL Limite Superor ! Upper Limit

Observaciones / Comments

CL/ID#

Certificames que el material aqui descrita ha sido inspecciohado y ensayada por personal auv.unz.m.ohnucpendlemz m\ area
de manufactura con resultados satisfactorios en concerdancia con la nerma arriba descrita.

We here certify that the material described in here has been lested and inspected by authorized 'Pe"hﬁ"ﬂl indpendent from
the manufacturing department with satisfactory results in accordance with requirements of the abme tpectfication

...Eirma / Signature

s Ve

Ing. Antonio Mani
Temium Labs
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. Fourpen CERTIFICADO DE CALIDAD /
‘ Ternl l}m aud et | TEST

TERNIUM MEXICO, S.A. DEC.V. : Fecha de Emisi6n/ Date of issue  No./ Document number
,EvFl(J;mIglsE;js:: 7N1u°.£;rQR24Colonia Cuauhtémoc, San Nicolas de los Garza, N.L s 477862

Cédigo Postal 66450 ' T O AR

Teléfonos: +52(81)8329-8500 477962

www.termium.com

alidad del Acero eel Qua

1176132AH

720015257
C 0.0600
Mn 0.2000
S 0.0100
P 0.0110
Si 0.0080
Al 0.0440 = 5
Cu 0.0100 ) v I
B 0.0001__
Ca 0.0003 - e !
Y 0.0010__ | .1/ i
Mo 0.0020 i i A
N 0.0025
Ni 0.0200
Cb 0.0010
Co 0.0020 L .
Cr 0.0300 ,
Sn 00020} ol
Ti 0.0010

fnse

P

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Oiled-Stenciled.etc- 2. LE=~Limite elastico / YP: Yield Point 3. RT: Resistencia a la tension / TS Tensile Strenght
4. RB: Rockwell B . 5 LYLL Limite inferior / Lower Limit B. LS/UL Limite Superior / Upper Limit
Observaciones / Comments ClL/ID#

Firma / Signature

Certificamos que el material aqui descrito ha sido inspeccionado y ensayado por personal autorizade independiente del area .
de manutactura con resultados satisfactorios en concordancia con la norma arriba descrita. . .
We here certify that the material described in here has been tested and inspected by authorized personal indpendent from Gl

the manufacturing department with satisfactory results in accordance with requirements of the above specification
ing. Antonio Mani
Temnium Labs
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